
UC Irvine
UC Irvine Electronic Theses and Dissertations

Title

Dynamics of Power Demand, Carbon-Footprint, and Process Performance of Primary and 
Secondary Separations in Water Resource Recovery Facilities

Permalink

https://escholarship.org/uc/item/4s2103g9

Author

FIROUZIAN, MANI

Publication Date

2021

Copyright Information

This work is made available under the terms of a Creative Commons Attribution License, 
available at https://creativecommons.org/licenses/by/4.0/
 
Peer reviewed|Thesis/dissertation

eScholarship.org Powered by the California Digital Library
University of California

https://escholarship.org/uc/item/4s2103g9
https://creativecommons.org/licenses/by/4.0/
https://escholarship.org
[...]
configuration consists of simultaneous use of two different activated sludge configurations which 

provides the opportunity of defining another new demand-side flexibility project that results in 

power savings by maximizing the use of the more electricity-efficient of these two configurations. 

These assessments are discussed in Chapters 4 & 5. 

  



 

7 

CHAPTER 1: BACKGROUND 

Primary treatment (PT) consists of separation and removal of suspended solids and 

floatables (e.g., fats, grease, oils, plastics, etc.) from wastewater using physical-chemical 

techniques. GRAVITY Quiescent sedimentation or clarification also referred to as sedimentation 

tank, clarifier, and settler is the most common form of primary treatment (conventional clarifiers). 

In recent years, advanced primary treatment (APT) technologies have been emerged which 

provide higher extent of primary treatment at lower footprint, operational, and maintenance 

requirements compared to conventional primary clarifiers [20, 22]. In addition to lowering aeration 

and its power requirements, APTs’ higher extent of primary treatment will allow higher capture of 

primary sludge which is more carbon-rich and highly degradable resulting in higher production of 

biogas in water resource recovery facilities (WRRFs) that are equipped with anaerobic digesters. 

Many of these WRRFs use the produced biogas to produce electricity in addition to the thermal 

energy required to operate their digesters. As such, APTs’ higher extent of primary treatment not 

only reduces the power consumption of the facility by reducing aeration requirement, but also can 

further reduce WRRFs dependence on grid power by increasing the in-house power generation 

when digesters and in-house power generation are available. This is another factor that makes 

PT optimization a more desirable option for grid load leveling/reduction.  

Chemically enhanced primary treatment (CEPT), primary filtration (PF) and rotating belt 

filtration (RBF) or micro-screening which are explained in more details below are three APT 

technologies that are focused on in this study. It needs to be noted that PF and RBF are also 

referred to as barrier separations or barrier separation methods through this dissertation which is 

a general name based on the same separation principles that they utilize.  

• Chemically enhanced primary treatment (CEPT) is primary sedimentation that is equipped 

with pre-chemical coagulation and flocculation. Addition of chemicals typically accompanied 



 

8 

with mixing prior to sedimentation of the raw wastewater promotes clumping and 

agglomeration of fine solids into more settle-able flocs resulting in higher total suspended 

solids (TSS), chemical oxygen demand (COD), biochemical oxygen demand (BOD), 

phosphorus, and heavy metals removal in the primary sedimentation. Iron and aluminum salts 

are typically added as coagulants while anionic polymers are added in the flocculation step to 

promote floc formation from agglomerated and clumped particles formed in coagulation step 

[20].     

• Primary filtration (PF) achieves high primary TSS and organic removal by filtration using a 

media with a relatively small pore size [e.g., 5 to 10 micrometer (μm) for example in cloth 

depth filtration] [23, 24] 

• Rotating belt filtration (RBF) or micro-screening removes solids by a continuous-loop fine 

mesh belt screen [20]. 

The extent of removal for primary clarifiers (conventional and chemically enhanced/CEPT) 

and these two emerging barrier separation technologies have been compared in Table 1 below: 

Table 1.Primary treatment technologies performance ranges. 

Primary Treatment 
Process 

TSS 
Removal 

(%) 

COD or 
BOD5 

Removal 
(%) 

Phosphorus 
Removal 

(%) 
Reference 

Conventional primary 
clarifier* 

25–70 25–40 5–10 

[20] 

[16] 

[25] 

[26] 

Chemically enhanced 

primary treatment (CEPT) 
60-90 40-70 70-90 

[16] 

[27] 

Primary filtration* 60–80 40–60 N/A [23] 

Rotating belt filtration/ Micro-
screening* 

30–60 25–40 N/A [28] 

* Without chemical enhancement. 

 
In PFs and RBFs, rotational speed during WRRF’s hydraulic load peak can be increased 

to maintain their high solid removals while increase of hydraulic load reduces retention time; 

therefore, removal efficiency of conventional clarifiers [29]. The main difference between PF and 



 

9 

RBF is their medium pore size, which will influence the treatment performance. Larger pore size 

in RBFs comparing to PFs results in lowering their treatment removal as illustrated in Table 1; 

however, it is improved as retained material (especially cellulose) builds up on the screen during 

filtration, which is referred to as filter cake [30, 31]. The dependence of removal efficiency of 

conventional clarifiers on hydraulic load can be alleviated by chemically enhancing the extent of 

the removal in CEPT. As such, the extent of removal in these three APTs in contrast with 

conventional clarifiers is independent of their hydraulic load. This is one of the key elements that 

this study will take advantage of in order to optimize the PT and WRRF’s power demand.   

Many recent studies (inter alia, [32, 23, 24, 22, 33, 21, 29]), reviewed the benefit of 

additional primary treatment and compared APTs with conventional clarifiers. Gori, et al., 2011 

and 2013 demonstrated the significant effect of additional COD removal prior to biological 

treatment on WRRFs’ energy and carbon-footprint reductions [21, 33]. Pasini, et al., 2020 showed 

limited advantage on operational costs when using primary screening technologies [29]. 

Caliskaner, et al., 2016, 2017, and 2018 analyzed and demonstrated the benefit of primary 

filtration in some recent installations in the U.S. [23, 24, 22].  

These studies demonstrate the overall cost, carbon-footprint, and energy savings of one 

of these APTs over their period of studies or on average basis in comparison with conventional 

clarifiers; however, fail to show their dynamic effects and benefits especially on reducing WRRFs’ 

electricity consumption whose cost and carbon intensity (footprint) are dynamic during the day. In 

addition, due to use of averaged influent characteristics in steady-estate models, these studies 

fail to account for the effect of diurnal trends of influent on the removal efficiency; aeration demand 

and efficiency; energy consumption; and biogas generation of WRRFs’ they reviewed especially 

the ones with conventional clarifiers (their baselines). This is another fact that suggests the need 

for a dynamic comparison here.  



 

10 

The dynamic analysis in this research effort also reveals the possibility of utilizing barrier 

separation technologies (PF and RBF) in a WRRF that is originally equipped with only 

conventional primary clarifiers during the time periods that these technologies outperform 

conventional clarifiers in order to maximize the removal performance and minimize energy 

demand and carbon-footprint of the facility (i.e. decoupling the primary treatment performance 

from hydraulic load). The dependence of conventional primary clarifiers on the hydraulic load is 

only disadvantageous during the high hydraulic load when clarifier’s removal will be minimized; 

however, as Table 1 suggests the extent of the removal of conventional clarifier can exceeds 

some of its alternatives’. Thereby, combining two treatment methods can maximize the overall 

extent of primary separation and its benefits for this facility by increasing the minimum extent of 

conventional clarifier to the constant and higher removal of barrier separation’s during the peak 

of hydraulic load. Identifying the possibility of this combination approach is another gap that 

previous studies have failed to address and all they have focused on are comparing a baseline 

scenario of only conventional primary clarifier with a scenario that fully employs a standalone  

APT.  

The last gap that the review of previously published literature reveals is the lack of critical 

review or comparison of RBFs and PFs. Despite their different extend of removal which is 

explained to be due to their different mediums’ pour size, and the effect of filter cake formation on 

improving the removal performance of RBF, no additional performance comparison of these 

barrier separation technologies has been found in the literature. The table below summarizes the 

existing literature reviewed as part of this study and highlights the necessity for a more 

comprehensive analysis of the research gaps explained above:  



 

11 

Table 2. Research gap analysis summary. 

SUBJECT MATTER AVAILABILITY REFERENCE 

Role of Extent of Primary Treatment (Carbon Diversion) 
on WRRF’s Energy Demand, Recovery and Carbon-
footprint   

Yes 

 
[20] 
[33] 
[21] 
[17] 
[18] 
[29] 

 

Primary Treatment Technologies  Yes 

 
[20] 
[23] 
[24] 
[22] 
[16] 

Primary Filtration (PF)  Yes 

 
[20] 
[32] 
[23] 
[24] 
[22] 
[30] 
[31] 

 
 

Rotating Belt Filters (RBFs) or Micro-screens Yes 

[20] 
[30] 
[29] 
[31] 

Significant Effect of Aeration on WRRF’s Electricity 
Demand  

Yes 

[17] 
[18] 
[15] 
[34] 
[19] 

Dynamic Modeling of Aeration O2 Transfer Yes 
[17] 
[18] 

Critical Review and Comparison of Primary Filtration and 
Rotary Belt Filtration or Micro-screening 

No Research gap. 

Decoupling the Primary Treatment Removal from Flow   No Research gap. 

Power Load Leveling/Reduction by Combining Use of 
Conventional Settling and Barrier Separation to Lower 
WRRFs’ Overall Operational Cost and Carbon-footprint  

No Research gap. 

 

Except for the gap for critical review and comparison of PF and RBF other gaps listed in the 

table above will be addressed in the research study summarized in this dissertation.     



 

12 

CHAPTER 2: METHODS  

Current Plant Description 

This research study was performed on a large WRRF located in state of California whose 

current peak of influent flow is 5.30×105 m3 d-1 (140 million gallons per day, or MGD). This facility 

is currently the main facility of a two-plant network that treats on average a combined flow of 

7.57×105 m3 d-1 (200 MGD). More than half of this network’s effluent is utilized for reuse purposes, 

specifically groundwater recharge and sea-water barrier intrusion, and the remainder is 

discharged to the Pacific Ocean. At the time of this project, further infrastructural expansion for 

water reclamation and reuse was already planned for this two-plan network. 

Prior to pumping into the ground injection wells for reuse, the effluent of the WRRF studied 

here goes through microfiltration, reverse-osmosis, and ultraviolet disinfection at a neighboring 

facility to meet the reuse specifications. As such, this plant’s primary treatment goal is the removal 

of TSS and BOD to prepare the effluent for its downstream microfiltration. Although nitrogen (i.e., 

ammonia, nitrate, and nitrite) removal is not a concern for this facility, it is performed here to 

improve secondary solids separation and as an energy-savings measure [35] . 

The plant employs chemically enhanced primary treatment (CEPT) using ferric chloride 

and anionic polymers for its primary treatment stage. On average, about 20% of the primary 

effluent is sent to the plant’s two trickling filters equipped with one clarifier (settling unit) each. The 

remaining 80% of the primary effluent is distributed between Activated Sludge Unit #1 (AS1) and 

Activated Sludge Unit #2 (AS2) at a 40/60 ratio, respectively, on average. AS1 configuration is a 

step-feed Ludzack-Ettinger (L-E) while AS2 is a Modified Ludzack-Ettinger (MLE), each has its 

own secondary clarifiers network. Figure 3 illustrates the overall process configuration of the 

current plant. 

 



 

13 

 

Figure 3. Current plant configuration after the expansion.  

 

In the L-E configuration, the influent, which is the mixture of primary treatment effluent and 

return sludge from secondary settling, is fed to an anoxic zone and then to an aerobic zone. The 

nitrate in the return sludge from the secondary settling is consumed as substrate by denitrifying 

microorganisms in the anoxic zone and is converted to nitrogen gas that is released to the ambient 

air. The MLE configuration is an improved version of L-E process, achieved by adding internal 

recirculation to the biomass (i.e., by circulating from the end of the aerated zone back to the anoxic 

zone). It provides higher extent of nitrification and denitrification, by increasing the amount of 

nitrate delivered to the anoxic zone and converted to nitrogen gas, which otherwise would be 

limited to the nitrate in the return sludge [16].   

The AS1 in this facility uses the L-E configuration in a step-feed layout where two L-E units 

are placed in series. About 40 percent of this activated sludge unit’s influent is delivered to the 

anoxic zone of the upstream L-E unit and the remainder 60 percent is mixed with the effluent of 

the upstream L-E unit in the downstream L-E’s anoxic zone. This configuration improves the 



 

14 

nitrogen removal of an individual L-E process as it sends more nitrate to the anoxic zone of the 

downstream L-E unit. Depending on the internal recycle stream flow in the MLE and the flow 

distribution in the step-feed L-E configurations, they can achieve total effluent nitrogen less than 

10 mg l-1. The step-feed L-E provides higher treatment capacity per tank volume comparing to the 

MLE. However, the MLE process is expected to provide improved nitrogen removal without 

adding to the aeration electricity demand as the recirculating stream has already undergone BOD 

oxidation. The internal recirculation pumps in MLE process have high flow, but very low head, 

hence its energy requirements are minor when compared to the aeration blowers. The MLE is 

also less complex to operate comparing to the step-feed [16].  

The thickened sludge from primary and secondary treatment units of this plant is digested 

anaerobically in the plant digesters. The produced biogas in this process is consumed by the 

facility’s cogeneration unit to generate electricity and steam for the plant’s operations. This WRRF 

also imports natural gas and electricity to meet the remainder of its energy requirements. Natural 

gas supplements biogas for electricity generation, especially during the summer months when 

grid electricity costs are higher. 

A small portion of AS1 effluent is used in the treatment operations for this facility and its 

adjacent advanced treatment plant. Specifically, it is used for this facility’s cogeneration system 

cooling and the microfiltration backwash process in the adjacent reuse facility. These applications 

add contaminants to the water; as such, the effluents of these processes need to be returned to 

AS1 for treatment. The presence of nitrate in AS1 effluent which is retuned to this activated sludge 

unit through these return streams promotes the nitrogen removal of AS1 (as explained above in 

the definition of the MLE process in this section). As such, the presence of these return streams 

in the facility AS1 slightly deviates the operation of AS1 from an only L-E to a de facto Hybrid L-

E/MLE. 



 

15 

The current plant’s activated sludge configuration, parallel use of step-feed L-E (AS1) and 

MLE (AS2) configuration, described in this section is result of an expansion project that added 

AS2 to the plant existing step-feed L-E. Prior to this expansion project the activated sludge section 

of this plant went through another major configuration changes and that was conversion of the 

AS1 from carbon-oxidizing or plug-flow to nitrogen removing step-feed configuration. The dynamic 

models to portray these two old configurations can be simply developed by making slight changes 

to the current plant’s. As such, the effect of these activated sludge configuration changes on the 